CERTIFICADO DE CALIDAD Page }/1

CUSTOMER SHIP TO CUSTOMER BILL TO GRADE SHAPE / SIZE
TRANSPORTEDE GASROANSA  GERDAU CORSA S APIDECV 992/572-50 WEBBAM SHAPE_ /6X 8.5#/ 150X 12.7
ZVP 16 603 717 CARRETERA MEXICO CD SAHAGUN
GENERAL ESCOBEDOXNL 66052 SN o LENGTH WEIGHT HEAT/BATCH  ° «
US-ML-MIDLOTEIAN Mexico CD SAHAGUNHGO 4399 40'00" 99,280 LB 5005188302
300 WARD ROAD : : Mexico : :
MIDLOTHIAN, TX 7 SALES ORDER SPECEFICATION / DATE or REVISION §
Us ALO 6065 $7463/000019 ) ASTUAST2MO7 o
) AITVASIIML
CUSTOMER PURCHASE ORDER NUMSBER BILL OF LADING DATE ASTMAGASM-11
4500175835 : 1327-0000018259 20.082012
CHEMICAL COMPOSITION
C Mn 2 S Si Cu Ni Cr Mo Sn v b Al
% Y % % % - % % % % % % % %
0.07 .86 0.012 0.050 0.25 .39 0.10 .13 £.029 R 0.007 0.002 0.019 - 0.004
CHEMICATL COMPOSETION
vAS
%
0.3
MECHANICAL PROFERTIES : . ]
h i3 uTs s uTs oL . G/L
K§1 Xs1 MPa MPa, Tnch . WM
6L4 754 420 57 2.000 200.0
609 749 423 vli] £.000 C 2000
MECHANICAL PROPERTIES
Elong. Y/T yari
% %
2270 0813
2350 0814
COMMENTS / NOTES

The above figares ars certified chemical and physical test records as contained in the permanent recands of company. This materiz], including the billets, was melted and manufastured in
the USA. We certify that these data are correct and in compliance with specified mauirements. CMTR complies with EN 10204 3.1,
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